
 

For the period of 
January 1st, 2024 to December 31st, 2024 

 
Prepared for the Corporation of the Town of Wasaga Beach by the Ontario Clean Water Agency 

 
 
 
 

 
 
 
 
 
 
 
 
 

 
 
 
 
 

 
 
 
 
 
 
 
 
 

2024 
ANNUAL 
PERFORMANCE 
REPORT,  
Version 2 
 
TOWN OF WASAGA BEACH  
WATER POLLUTION 
CONTROL PLANT 
 



2024 Annual Performance Report, Version 2: January 1, 2024 to December 31, 2024 
The Town of Wasaga Beach: Wasaga Beach Water Pollution Control Plant 
Amended Environmental Compliance Approval #0766-CM9RQA (Issued February 16, 2023) 
Wasaga Beach Sewage Collection System ECA #131-W601, Issue Number 1 (Issued June 9, 2022) 
 

Page 1 of 41 
 

 

REQUIREMENTS FOR ANNUAL PERFORMANCE REPORT 
[...]
l) a summary of efforts made to achieve conformance with Procedure F-5-1 including but not 

limited to projects undertaken and completed in the sanitary sewer system that result in 
overall Bypass/Overflow elimination including expenditures and proposed projects to 
eliminate Bypass/Overflows with estimated budget forecast for the year following that for 
which the report is submitted.  

 
m) any changes or updates to the schedule for the completion of construction and 

commissioning operation of major process(es) / equipment groups in the Proposed Works. 
 
n) a summary of any deviation from the monitoring schedule and reasons for the current 

reporting year and a schedule for the next reporting year; 
 

 
 
 

 



2024 Annual Performance Report, Version 2: January 1, 2024 to December 31, 2024 
The Town of Wasaga Beach: Wasaga Beach Water Pollution Control Plant 
Amended Environmental Compliance Approval #0766-CM9RQA (Issued February 16, 2023) 
Wasaga Beach Sewage Collection System ECA #131-W601, Issue Number 1 (Issued June 9, 2022) 
 

Page 3 of 41 
 

 

Table of Contents 
1. System Description .................................................................................................................. 5 
2. Monitoring Data Influent ......................................................................................................... 6 

2.1 Influent ECA Monitoring Program .................................................................................... 6 
2.2 Raw (Influent) Characteristics: Summary and Interpretation of Reporting Year ............ 6 
2.3 Raw Sewage (Influent) Characteristics: Review of Historical Trends .............................. 7 
2.4 Raw Sewage (Influent) Flow: Summary and Interpretation of Reporting Year ............. 10 

2.4.1 Comparison of Influent Flow to Rated Capacity and Plant Peak Flow Rate ........... 10 
2.5 Influent Flow and Volume: Review of Historical Trends ................................................ 12 

3. Effluent Monitoring ............................................................................................................... 13 
3.1 Discharge Data Report (MECP) ...................................................................................... 13 
3.2 Monitoring Report (WSER) ............................................................................................. 14 
3.3 Effluent ECA Monitoring Program .................................................................................. 14 
3.4 Effluent Monitoring Data: Summary and Interpretation of Reporting Year and 
Comparison to Objectives and Limits ....................................................................................... 16 
3.5 Effluent Flow: Summary and Interpretation of Reporting Year ..................................... 21 
3.6 Success and Adequacy of the Works.............................................................................. 23 

4. Operational Issues and Corrective Actions ........................................................................... 23 
5. Maintenance Activities .......................................................................................................... 24 

5.1 Work Management System ............................................................................................ 24 
5.2 Preventative Maintenance Activities ............................................................................. 25 
5.3 Emergency Repairs and Improvements ......................................................................... 25 

6.  Effluent Quality and Control Assurance ................................................................................ 26 
6.1 Adherence to Provincial Regulations ............................................................................. 26 
6.2 Use of Accredited Laboratories ...................................................................................... 26 
6.3 Operation by Licensed Operators .................................................................................. 26 
6.4 Sampling and Analysis .................................................................................................... 26 
6.5 In-house Analysis ............................................................................................................ 27 
6.6 Calibrations..................................................................................................................... 27 

7. Calibration of Monitoring Equipment ................................................................................... 27 
8. Effluent Objective Results and Efforts ................................................................................... 27 

8.1 Effluent Quality Design Objectives and Annual Average Daily Influent Flow ................ 28 
8.2 Efforts Made to Achieve Design Objectives, Assessment of Issues and 
Recommendations for Proactive Actions .................................................................................. 29 

8.2.1 CBOD5 ...................................................................................................................... 29 
8.2.2 Total Suspended Solids ........................................................................................... 29 
8.2.3 Total Phosphorous .................................................................................................. 29 
8.2.4 Total Ammonia Nitrogen ........................................................................................ 29 
8.2.5 pH ............................................................................................................................ 30 

9. Sludge Production and Disposal ............................................................................................ 30 
9.1  Volume of Sludge Generated in Reporting Period ......................................................... 30 



2024 Annual Performance Report, Version 2: January 1, 2024 to December 31, 2024 
The Town of Wasaga Beach: Wasaga Beach Water Pollution Control Plant 
Amended Environmental Compliance Approval #0766-CM9RQA (Issued February 16, 2023) 
Wasaga Beach Sewage Collection System ECA #131-W601, Issue Number 1 (Issued June 9, 2022) 
 

Page 4 of 41 
 

 

10. Community Complaints ......................................................................................................... 32 
10.1 Wasaga Beach WPCP Community Complaints Received ............................................... 33 

11.  Bypasses, Overflows, Spills or Other Abnormal Discharge Events ........................................ 33 
11.1  WPCP Bypass Events during the Reporting Period..................................................... 33 
11.2  WPCP Overflow Events during the Reporting Period ................................................. 34 
11.3  WPCP Spills or Abnormal Discharge Events ............................................................... 34 

12.  Notices of Modification (Limited Operational Flexibility) ..................................................... 34 
13.  Conformance with Procedure F-5-1 ...................................................................................... 35 
14.  Changes to Scheduled Works in the Proposed Works .......................................................... 35 
15.  Monitoring Schedule ............................................................................................................. 36 
16. Municipal Sewage Collection System- Annual Performance Report .................................... 38 

16.1  Description of the Works ............................................................................................ 39 
16.2  Summary of Monitoring Data and Interpretation ...................................................... 40 
16.3  Summary of Operating Problems Encountered and Corrective Actions Taken ......... 40 
16.4  Summary of Calibration, Maintenance, and Repairs ................................................. 40 
16.5  Community Complaints Received in Relation to the Sewage Works ......................... 40 
16.6  Alterations to the Authorized System ........................................................................ 41 
16.7  Summary of Collection System Overflow(s) and Spill(s) of Sewage ........................... 41 
16.8  Efforts Made to Reduce Collection System Overflows, Spills, ................................... 41 
STP Overflows, and/or STP Bypasses ........................................................................................ 41 

 
Appendix A: Performance Assessment Report  
Appendix B: Facility Work Order Summary 
Appendix C: Calibration Reports 
Appendix D: Sludge Quality Analysis 
Appendix E: Records of Bypass, Overflow and Spill Events 
Appendix F: Notice of Modification to the Sewage Works 
Appendix G: 2025 Sampling Schedule/Calendar  
 



2024 Annual Performance Report, Version 2: January 1, 2024 to December 31, 2024 
The Town of Wasaga Beach: Wasaga Beach Water Pollution Control Plant 
Amended Environmental Compliance Approval #0766-CM9RQA (Issued February 16, 2023) 
Wasaga Beach Sewage Collection System ECA #131-W601, Issue Number 1 (Issued June 9, 2022) 
 

Page 5 of 41 
 

 

The enclosed 2024 annual performance report was prepared in accordance with Amended 
Environmental Compliance Approval #0766-CM9RQA for the Wasaga Beach Water Pollution 
Control Plant as per section 11. (4), and in accordance with ECA #131-W601, Issue #1 for the 
Town of Wasaga Beach Municipal Sewage Collection System for the reporting period of January 
1 to December 31, 2024. 

1. System Description 

The Wasaga Beach Water Pollution Control Plant (WPCP) is an extended aeration plant with 
tertiary treatment and is located at 30 Woodland Drive in Wasaga Beach, Ontario. The WPCP is 
owned by the Town of Wasaga Beach and operated on behalf of the Owner by the Ontario Clean 
Water Agency (OCWA). The Municipal Sewage Collection System is owned and operated by the 
Town of Wasaga Beach, with the exception of the Pumping Stations, which are operated by 
OCWA.  

As per ECA #0766-CM9RQA the WPCP rated capacity is 15,433 m3/day with a peak hourly flow 
rate (tertiary treatment capacity) of 39,730 m3/day. The major process units consist of: 
equalization and influent works, aeration tanks, secondary clarifiers, disk filtration, UV 
disinfection, and aerobic biosolids digesters and sludge holding tanks, chemical dosing 
(aluminum sulfate) and plant air (blowers and compressors). The WPCP also receives septage 
from the outlying non-serviced areas of the Town via haulage trucks that is blended with the 
domestic sewage at the headworks. The WPCP discharges the treated effluent via its outfall into 
the Nottawasaga River. 
 
An overview of the Wasaga Beach Water Pollution Control Plant (WPCP) can be found in the 
following table: 
 
Table 1. Wasaga Beach Waste Pollution Control Plant System Overview 
Facility Name: Wasaga Beach Water Pollution Control Plant (WPCP) 
Facility Type: Extended Aeration with Clarification, Aerobic 

Digesters, Filtration and UV Disinfection 
Plant Classification: Class III WWT, Class II WWC 
Works Number: 120001862 
Rated Capacity: 15,433 m3/d  
Discharge Point: Nottawasaga River 
Environmental Compliance Approval: 0766-CM9RQA (Issued February 16, 2023) 

 



2024 Annual Performance Report, Version 2: January 1, 2024 to December 31, 2024 
The Town of Wasaga Beach: Wasaga Beach Water Pollution Control Plant 
Amended Environmental Compliance Approval #0766-CM9RQA (Issued February 16, 2023) 
Wasaga Beach Sewage Collection System ECA #131-W601, Issue Number 1 (Issued June 9, 2022) 
 

Page 6 of 41 
 

 

2. Monitoring Data Influent 
Where ECA 0766-CM9RQA, section 11.4(a) requires: 
“a summary and interpretation of all Influent, and Imported Sewage monitoring data, and a 
review of the historical trend of the sewage characteristics and flow rates” 

2.1 Influent ECA Monitoring Program 
The following table outlines the influent monitoring program at the WPCP as required by the 
ECA for the reporting period. 
 
Table 2: Influent Water Quality Monitoring Program and Sampling Points- as per ECA 0766-
CM9RQA Schedule D 

Parameters1A Sample Type Minimum Frequency 
Biochemical Oxygen Demand 
(BOD5) 

24 hour composite Monthly 

Total Suspended Solids (TSS) 24 hour composite Monthly 
Total Phosphorous (TP) 24 hour composite Monthly 
Total Kjeldahl Nitrogen (TKN) 24 hour composite Monthly 

1ARefer to the 2024 Performance Assessment Report found in Appendix A  

2.2 Raw (Influent) Characteristics: Summary and Interpretation of Reporting 
Year  

The following parameters in Table 3 are not reportable as they do not have limits or objectives 
but are monitored as required by the ECA to characterize the contents of incoming sewage flow. 

Laboratory analysis of the influent throughout the year indicated that BOD5, Total Suspended 
Solids, Total Phosphorus and Total Kjeldahl Nitrogen peaked in June, 2024 at 256.50 mg/L, 254.50 
mg/L, 5.25 mg/L and 45.15 mg/L respectively. While reviewing the 2023 raw sewage monitoring 
data it was noted that there were large fluctuations in raw sewage quality. In comparison, during 
2024 fluctuations in raw sewage quality were more moderate, similar to that of 2020, 2021, and 
2022. 
 



2024 Annual Performance Report, Version 2: January 1, 2024 to December 31, 2024 
The Town of Wasaga Beach: Wasaga Beach Water Pollution Control Plant 
Amended Environmental Compliance Approval #0766-CM9RQA (Issued February 16, 2023) 
Wasaga Beach Sewage Collection System ECA #131-W601, Issue Number 1 (Issued June 9, 2022) 
 

Page 7 of 41 
 

 

Table 3: Raw Sewage (Influent) Quality Analysis for 2024 

Month2A 

Monthly Influent Concentrations (mg/L) 

BOD5 
Total 

Suspended 
Solids 

Total 
Phosphorus 

Total Kjeldahl 
Nitrogen 

January 181.60 253.40 3.53 35.04 
February 208.25 197.75 3.95 37.32 

March 214.50 202.25 3.80 36.15 
April 186.50 169.50 3.42 32.40 
May 195.20 207.60 3.68 35.28 
June 256.50 254.50 5.25 45.15 
July 243.60 184.00 5.09 44.20 

August 167.00 122.25 5.06 44.92 
September 168.75 120.50 4.47 40.17 

October 186.00 119.00 4.72 44.22 
November 187.75 120.25 4.80 44.65 
December 202.00 119.80 4.41 43.74 

2024 Annual 
Average 199.98 172.96 4.34 40.29 

2ARefer to the 2024 Performance Assessment Report found in Appendix A  

2.3 Raw Sewage (Influent) Characteristics: Review of Historical Trends 
 
A review of the historical trends for influent sewage characteristics, shown in Graphs 1 to Graphs 
4, indicate the following: 
 

• BOD5 – From 2020 to 2022 the BOD5 concentration yearly average was trending up. 
(175.74 mg/L, 210.41 mg/L and 213.83 mg/L respectively). In 2023 there was a noticeable 
increase to 276.68 mg/L. In 2024, the average (199.98 mg/L) decreased and was less than 
2021 to 2023. Refer to Graph 1. 

• Total Suspended Solids (TSS) – From 2019 to 2022, the TSS averages were fairly consistent 
(216.17 mg/L, 203.26 mg/L, 240.96 mg/L, 226.13 mg/L). In 2023 (387.28 mg/L), there a 
noticeable increase. In 2024, TSS dropped down to 172.96 mg/L, which was less than the 
previous five years. Refer to Graph 2. 

• Total Phosphorous (TP) – from 2020 to 2022 concentrations were slowly trending up (2.74 
mg/L, 3.02 mg/L, 3.99 mg/L). In 2023 TP concentration noticeably increased to 5.57 mg/L.  
In 2024, the TP (4.34 mg/L) was lower than 2023 but higher than the other reporting 
years. Refer to Graph 3. 

• Total Kjeldahl Nitrogen (TKN) – from 2020 to 2021, TKN concentrations was fairly 
consistent (28.17 to 27.34 mg/L). In 2022 (37.79 mg/L) and 2023 (46.1 mg/L), a noticeable 



2024 Annual Performance Report, Version 2: January 1, 2024 to December 31, 2024 
The Town of Wasaga Beach: Wasaga Beach Water Pollution Control Plant 
Amended Environmental Compliance Approval #0766-CM9RQA (Issued February 16, 2023) 
Wasaga Beach Sewage Collection System ECA #131-W601, Issue Number 1 (Issued June 9, 2022) 
 

Page 8 of 41 
 

 

increase occurred.  In 2024 (40.29 mg/L), the average TKN was higher than 2020 to 2022. 